P

T ,

-~ ASHLAND INDUSTRIES, INC.

AManufac furers of Quolity Eorth Moving Equipmant

P0. Box 47 Ashland, Wiscensin 54805

000




ASHLAND INDUSTRIES, INC%" . warrants edch new unit sold fo be free from defects in

material and workmanship lor a pertod of ninety (90 days of service. The obligation
under this Warranty, statutory or otherwise, ia limlted to the replacement or repair at the
Manmufacturer’s {actory, or at a point designated by the Manufacturer of such part or
parts as shall appear to the Manufacturer, upon inspection at such point. to have been
defective in material or workmanship. This Warranty dogs not obligate the Manufacturer
to bear the cost of labor or transportation charges in connection with the replacement or
repair of defective parts, nor shall it apply to a unit upon which repairs or alternations
have been made uniess authorized by the Manufacturer.

The Manufacturer shall in nc event be liable for consequential damages or contingertt
Habilities arising out of the failure of any unit or paris to operate properly.

No express, implied or statutory Warranty other than herein set forth is made or authorized
to be made hy the Manufacturer,

ASHMLAND INDUSTRIES, INC.
o, 3. HOX 47 '
ABHLAND, WISRONSIN S4H06




MODEL 1000 SCRAPER

HOW TO ORDER PARTS:
IMPORTANT

Be sure to state MODEL and SERIAL NO. of machine,
PART NO., DESCRIPTION and QUANTITY needed.

Unless this 1is done, we cannot provide prompt
gervice or assure shipment of correct parts.

INDEX
PAGE NO.

Illustration - Assembly
Assembly Instructions
Illustration~ Frame Assembly
Parts List = Frame Assembly
Illustration - Mounting Assembly (model 1000V only)
Parts List -~ Mounting Assembly (model 1000V only
Illustration « Actuating Assembly
. Farts List - Actuating Assembly
. Illustration -~ Bucket & Apron Assembly
. Parte List - Bucket & Apron Assembly
. Illustration & Parts List - Pole & Axle Agsembly
(Model 1000D Only)
Rear Frame Assembly
. Illustration & Parts List - Rear Wheel, Spindle & Hub ,
‘ Illustration & Parts List - Front Wheel & Hub (Model 1000D
. Illustration & Parts List = Hydraulic Cyl., 5" x 24"
. Illustration & Parts List - Hydraulic Cyl., 4" x &
. Illustration - Plumbing Assembly
. Parts List « Hydraulic Pipe, Fittings, & Hoses

LI I

L
)
2
0
1
2
3
Le Illustration & Parts List
5
6
7
8
9
0



THETL NTHS

A7 DTV FTAH

3 i

i

H

i

_ \
i

WIESY WY LoV NO I —

FHEES DNILETL D

NOILY

\
Y
\ {3007 DniLLASH)

—— ATFHNISSY LIAINT -

[
ﬂ:
o
r v - - -~ ax -~ - - g =
A 0; - v T
AT 4 3 S N2 I LY HLS T3 1




ASSEMBLY INSTRUCTIONS FOR MODEL 1000 SCRAPER
(Refer to illustration on Page 1)

1. A suitable hoist or lift should be available for assembly.,

o, Pack wheel bearings with grease and install hubs to rear spindles
and to front axle assembly on model 1000D scrapers.

3. Install rear spindles to frame in lowest possible setting to
obtain the maximum spreading depth between cutting edge and
ground, If less depth of spread is desired, select a lower
setting or reverse the spindle - bottom to Top. Install wheels
with mounted tires to hubs, '

( Steps 4 and 5 refer to model 1000D scrapers only)

L., Raise the front of the frame and remove the twe 5/8" x 4" bolts
which hold the cast socket halves inside the gooseneck post.
Remove the socket halves.

5, Roll the pole and axle assembly directly under the gooseneck
and place the cast socket halves around the ball swivel on
the axle. Lower the frame into place so that the socket
halves seat into the gooseneck. (If necessary, clamp halves
together with C~clamp while lowering goosenecks.Replace the
two 5/8" x 4" bolts and tighten securely. Install long
shank grease fitting into hole provided.

6. Raise actuating frame over bucket and lower into place so that
the holes in the arms of the actuating frame align with the
rear hole on each side of the bucket. (FPoint 4) Insert 1-3/4"
x 3-1/2" pins (with tab type head) from the inside of the
bucket. Secure with 5/8" x 1-1/2" NF bolt through bucket side
with the locking nut to the outside.

7. Connect & short chain from the cutting edge to the cross pipe
of the actuating frame then raise the bucket and actuating
frame assembly over the main frame and lower into place so the
front of the actuating frame can be connected to the 2=1/4"
bushing on each side of the frame, (point B) using the 2=1/4"
dia. x 6-7/8" pins w/tab head. Secure with 5/8" x 1" NC cap-
gcrews and lockwashers.,

8. Install the actuating arm bars to the front holes in the bucket.
(Point C) Insert 1-3/4" x 3ﬁj/h" pins (with tab type head )
from the inside of the bucket. Secure with 5/8" x 1-1/2" NF
bolt through bucket side with lock nut on the outside.

9. Lift the end of actuating arms and connect 1o the brackets
on the fropt frame crossmember using 1-3/4" x 4-1/8" pins.
(Point G)Insert 5/16" x 2-1/2" cotter .pins.
10. Attach the apron actuating links (linkage with puilt-in spring)
" to the bracket on each apron arm, (Point E), using two 1-5/8"
' % 1-1/L" shoulder pins (with grease hole in threaded end).
Be sure the open end of the tube containing spring is facing
downward.

PAGE 2



11.

12,

13-

4.

15.

.-/.

ASSEMBLY INSTRUCTIONS FOR 1000 SCRAPER (Continued)

Raise the apron over the scraper and lower into place so the
hole in the end of the arms aligns with the hole in each
side of the bucket walls. (Point F} Attach with 1-5/8" to
1-1/4" shoulder pins (with grease hole in hexagon head)

Attach the opposite end of the apron actuating links, referred
to in step 10, to the upright leg of the front actuating arms,
(Point D), using t-1/4" x 1-5/8" shoulder pins having zerk

on head end. Secure with 1-1/4" NF lock nut. :

Installing hydraulic cylinders:

A, Install the two 5" x 24" hyd. cylinders on each side of
the scraper with the rod end to the actuating frame and
the grease hole in the rod end bushing facing up. Use

two 1-1/4" x 3-1/2" pins to attach base end on cylinders
to frame, secure with 1/4" x 2" cotter pins. Attach rod
end of cylinders to actuating frame with 1-1/4" x 6" tab
head pins. Secure with 5/8" x 1-1/4" capscrews and lock
washers. :

B,Install 1/2" NPT 90° swivel adapters in both ports of the
c¢ylinder. Tighten so that the swivel will be facing
toward the rear.

C. Connect a 1/2" x 18" hose from the forward pipe line
on the frame crossmember to the base (rear) port of the
c¢ylinder. .

D. Connect a 1/2" x 45" hose from the remaining pipe line
on the frame crossmember to the forward port of the cylinder,

E. Install the 4" x &" hydraulic cylinders on the rear of
the scraper with the rod end connected to the rear frame
section. Insert the 1-1/4" x 3-1/8" sq. head pin at the
base of the cylinder: Secure with 1/4" x 1-3/4" cotter
pin. Use 1-1/4 x 4-1/4" pin at the rod end of the cylinder
and secure with a 1/4" x 1-3/4" cotter pin,

F. Install 3/8" x 1/2" x 90° swivel adapters in the two
ports of the rear cylinder. Tighten so the 1/2" female
threads face toward the front of the scraper.

G. Install the two 24" hosges from the top pipe ports (in
front of rear frame crossmember) to the gase ports of the
rear c¢ylinders. Install the two 36" hoses from the lower
pipe ports to the rod end port of cylinders,

Install all grease zerks and lubricate liberally with high
quality grease.

If possible, place assembled scraper on level floor and measure

the distance from the cutting edge to floor, on both left

and right sides, and then adjust rear spindles to obtain .
equal distance on both sides.

PAGE 3 .

e



ASSEMBLY INSTRUCTIONS FOR 1000 SCRAPER {Continued)

16.

17

CAUTION: After four hours of operation, check all bolts and
nuts for tightness, especially wheel bolts. Repeat same
protedure after another 20 hours of operation. Failure to do
so may void warranty.

1000V model scrapers only:

The mounting bracket, part no. A10023 must be installed in
the rear frame of the Versatile tractor in the following
manmner:

Remove the deck plate cover from the top of the rear
frame of the tractor, and position the mounting bracket over
the frame crossmember go that the 9" angle flange lies on
top and the 4" angle flange lies in front of the tractor
crossmember with the brackets protruding forward. Veld
securely in place, centered in tractor frame.

It may be necessary to trim the two angle iron hose support
brackets of the tractor to accomcodate the pivot bracket,
part no. A10021, Install pivot bracket to maunting bracket
using two 3" x 5-1/4" pins with tab heads. Secure with 5/8"
NC capscrews and lock washers.

Install the swivel bracket, part no. 410022 to the pivot
bracket using the 3" x 20" pin. Secure with 1/2" x 6" bolt,
nut and lockwasher.

Hook the hydraulic hoses from the tractor to the scraper

and while backing the tractor to the scraper, obtain the
proper height of the scraper so that the swivel bracket aligns
with the bushings on the scraper gooseneck. Insert the 3"

x 24" pin and secure with a 1/2" x 6" bolt, nut and lockwasher.

PAGEH/4



ATEHWNASSY

FRYYI -~ NOILVYHELIsSsaTTI

PAGE §



PARTS LIST
FRAME ASSEMBLY

MODEL 1000 SCRAPER

KEY NO.  PART NO. DESCRIPTION
1. AGOHOTA Hydraulic hose, 1/2" x 18"
2. A100HO3 Hydraulic hose, 1/2" x 42"
3 A10020 Pin, 1 1/4" x 3 1/2" w/ 1/4" x 2" cotter
I 410002 Pin, 2 1/4" x 6 7/8" w/ tab head B
5. A10001 Bushing, 2 3/4" x 2 1/4" x 4 3/8" lg.
6. A10C17 Frame ~ 4 wheel (model 1000D)
A10018 Frame - 2 wheel (model 1000V)
7 A10019 Plumbing guard
8,  meeee- Capscrew, 1/2" NC x 1 1/L" w/ lockwasher
9. A10004 Cast socket half, rear
10. A10005 Cast sccket half, front, w/ zerk
118 =wmem- Bolt, 5/8" NC x 4" w/ nut & lockwasher
12, A10050 Pin, 1 1/4" x 3 1/8" w/ s8q. head &

1/4" x 1 3/4" cotter pin

e

PAGE 6



o
—
e
ot
5]
[l
H
&
x
5!
Fra

}
5
S
S
A aaad
2
kel
£
C-I
=




PARTS LIST
M OUNTING ASSEMBLY

MODEL 1000V CNLY

KEY NO. PART NO. DESCRIPTION
1. A10021 Pivot bracket
2. A10022 Swivel bracket
3. A10023 Mounting bracket
b o A10024 Pin, 3" x 5 1/4" w/ tab head
5.  cemee— Capscrew, 578" NC x 1 1/2"
6, A10025 Pin, 3" x 20"
7. semee- Bolt, 1/2" NC x 6" w/ nut & lockwasher
8. 410026 Fin 3" x 24"
9. A10018 Frame - 2 wheel (model 1000V)

PALGE 8







ACTUALTING ASSEMBLY

MODEL 100C SCRAPER

KEY NOC.
1.

* *

- -

®« 0=

— —_— —_—
3] — [
. - -

131
14.

PART NO.
A£10027
£10003

R

- -

A10029
410006
410007
46018

-y -

- i

A10008

A10030
A10009

PLaRTS LIST

DESCRIPTION

Actuating frame
Pin, 1 3/4" x 3 1/4" w/ tab head
Bolt, 5/8% NC x 1 1/2" w/nut & lockwasher

Pin, 2 1/4" x 6 7/8" w/ téb head
Capscrew, 5/8" NC x 1 1/2" w/ lockwasher
Fin, 1 1/4" x 6 1/8" w/ tab head
Aectuating link, upper half

Actuating lirk, lower half

Spring, compression, 2" OD x 10" long
Washer, 1" narrow rim

Nut, 1" NF

Shoulder pin, 1 5/8" to 1 1/4" w/ zerk in
Th'd., end & self lock nut

Front actuating arm

Fin, 1 3/4" x 4 1/8" w/ 1/4" x 2 1/2"
cotter pin

PAGE 10



G

I

11



PARTS LIST

BUCKET & APRON ALASSEMBLY

MODEL 1000 SCRAPER

KEY NO.

Pihd NC. DESCRIPTION

A10081 Bucket

£10003 Pin, 1 3/4" x 3 1/4" w/ tab head

410010 Right cutting edge

4110012 Center cutting edge

L10011 Left cutting edge

e Plow bolt, 5/8" NC x 2" w/ nut (heat treated)
L6010 Shoulder pin, 1 5/8" to 1 1/4" w/zerk in head

& 1 1/L"NF self lock nut

" 110008 Shoulder pin, 1 5/8" to 1 1/4" w/ zerk in

th'd, end and 1 1/4" RKF self lock nut
A10031 ipron

r

PAGE 12



L LUSTRATITOCN

FOIE & AXLE ASSENMBLY
MCDEL 10C0D SCRAFER

MODEL 1000D ONLY

t.
2.
3.
L.
5,
6.
7
8.

9.

PAGE

. Lo
3"

PARTS LIST

POLE & AXLE ASSEMBLY
PART NO. DESCRIPTION
A10032 Pole & axle
A10033 Swivel hitch
A10034 Pin, 1 1/2" x 6 1/4"
~~~~~~ Cotter pin, 1/4" x 2 1/2v
A10035 Ball swivel

-

A iy ok o

L R Y

13

Bolt%,B/A" NC x 3" w/ Nut & lockwasher
Washer, special, 7/8" flat
Nut, 7/8" NF castle.

Cotter pin, 3/16" x 2"



ILLUSTRATION
EEAR FRAME SECTION

PARTS LIST

REAR FRAME SECTION
MCDEL 1000 SCRAPER

KEY NO.  PART NO. DESCRIPTION
1. 510036 Rear fraﬁg |
2. 410037 Pin, 2" dia. x 6 7/8"
3. - — Cotter pin, 5/16" x 2 3/4"
bs A£10038 Pin, 1 1/4" x 4 1/4"
J///5. e Cotter pin, 1/4" x 1 3/4M

A 1OOHO1 Hydraulic hose, 1/2" x 247

4100HO2 Hydraulic hose, 1/2" x 36"
PAGE 14



2 PLRTS LIST
REAR VHEEL, .SPINDLE & HUB ASSEMBLY
MODEL 1000 SCRLPIR
KIY NC. PLRT NO. DESCRIFPTION
1. A10013 Greage seal
2. AT001L Bearing cone
3. A10015 Bearing cup
k. AT0016 Hub (less besrings)
5, L10039 Wheel, 16" x 26" drop center
6. A100L0 Gasket
7. A10CL1 Hub cap
8,  eeeem- Nut, 3/4" NF
9. AT00L2 Bushing
10- 111001&3 Lug, LQHI th'dl
A1004L Lug, R.H, th'd.
11, 810045 Lvg nut, L.H., th'd
1”\‘]0014.6 LUQ’ rmt, H.H. th'd
120 eeee— Bolt, 17 NF x 7" lg., w/ nut & l.w.
13. 410047 Spindle
14, 410048 Spindle nut
15. AT00LY Lock collar
16, e - Stud bolt, 1/2" NF
17¢  commem- Lock washer, 1/2"
18. N Nut, 1/2" NF
PLiGE 15

ILLUSTRATIOCN - RRAR WHRRL, SFINDLE & HUE ASCEM,




ILLUSTHRATICN
MCDEL 1000D CONLY

PARTS

%ODEL 1000D ONLY
K'Y NO.  PART NO.

Ag512
AL513
AL5ThL
Ak515
A2233
AL516
A10052
AL519
AR235

ORI W —

- & o=

- FHRCANT WEEEL AND HUB ASSEMBLY

LIsST?T
FRONT WHEEL, I'UB & SPINDLE ASSEMNELY

DESCRIFTION

Grease seal

Bearing cone, (inner)
Bearing cup, (inner)
Fub (less bearings)
Bearing cup, (outer)
Pearing cone (outer)

Wheel, 11 x 16A, drop center
Wheel bolt, 9/16 NF
Hub cap ‘

-

PAGE

16




MODEL 1000

XEY NO.
1.

FAGE

SORAFL K

PART NC.

ALOOH17
ALOQHGA
ALOOHOS5
ALOOHO6
4,00HO7
ABOES2

A100HOL

“F10029

- - -

A10020

b o o -

ALOOR10
ALCOETY
AGQHOT
ALOOH1T3
Az2H18
ALOQOH1L

ALOOH15A -

17

ILLUSTRATION
HY DR ATLIC

(5" BORE - 24" STROKE)

CYLINDTEHE

FPARTS LIGT
BODEL A524HT1,

DESCHIFTICK

Fiston nut, 1 1/4"

vast iron ring, 57 0D

Back up washer, 5% 0D

O-ring seal, 57 OD x 1/4"
Fiston, 5"

Fiston O-~ring, 1 1/4" ID x 1/8"
Shaft, 2" dia.

Pin, 1 1/4" x 6 1/8"

Gapscrew, 5/8" NC x 1 1/2" w/ lockwssher
Fin, 1 1/4" x 3 1/4"

Cotter pin, 1/4" x 2"

Larrel asgenbly

Fead gland

Retainer ring

T-ring 2aesembly

Head Cap

Capscrew, 1/4" x 1" NC

Wiper seal, 2" ID

Facking kit, containing:

1 ALOOHOL 1 ALDOH11

2 ALOOHO5 1 A60HG1
2 ALOOHO6 1 ALQOHTL
1 AGOHS2



EYDRERAUDLIC

MODEL 1000 SCLHAPEL

KEY NC.

-

O B 3o0wmSWwWh -

—— et . ) el b
OvafF\wph—=0
- - - - » L 3 -

A

InRT NG.

A300HC3
A30Q0HOL
A300HCS
43C0H06
A3COEG7?
AL5HO5

A10C0H06
A1C038

10050

A100HQ7
A300H11
A300H12
AL5HE
A300HT3
AR2ZH1R
A22H17
A300HT LA

FARTS
MODEL AL8H11L

TLLUSTRATIOGCKN

CYLINDER

(4" BCRE ~ 2" STHOKE)

LT ST

Do SCHIPTICN

Fiston nut, 1" MF

Cast iron ring, 47 0D

Back-up washer

O-ring seal, 4" CD x 3/16

Fiston, 4 OD

Fiston C=ring, 17 ID

Bhafy, 1.1/2™

Fin, 1 1/4" x 4 1/4"

Cotter pin, 1/4" x 1 3/47

Pin, 1 1/4%x 3 1/8"

Cotter p#H, 1/4" x 1 3/4"

Barrel assembly

Head gland

Retainer ring !

T-ring assembly, 1 1/2% ID

Head Cap

Socket head capscrews, 1/4" x 1"

Wirer seal, 1 1/2" ID

1 A300HOL 1 A300H1TR

2 A300R05H 1 AL5HET

2 ~300HO06 1 A22117

1 A300H08 ‘
FAGE

8




Eepmr moEry s

e . LT e ne oy
TRLESTRATIN - e MBILG AREIE Y

~

EOAOTNG  CTET A FUIFT AT Ay e AT AT N AR I 4
ACTURYTES CYLARDER vIBING DIAGHAN




HYDRAULIC PIFE, FITTINGS & HGSES

PART

S LISBT

PIPE

DESCRIPTICN

3" standard black pipe
" ft " 1

Ll I
u T
" 1t
n n
" "
" "
" "
" 1
1t m

1
!
"
i
n
n
n
1"
"

PIPE FITTINGS

DESCRIFTION

%" NPT x 90° elbow

Lit.
z NPT tee

i" NPT x 45° elbow

1
"
1"
bt
"
i
n
"
1"t

s NPT x 90° street elbo:

HYDRAULIC HOSES - 1/2" 2 wire

"A" 0
"B" to
"C" to
'!DN’ to

LOCATION

base of actuatiiz vy
rod end of actuaiiip

bage of rear cylindev
rod end of rear cyll-la

SUIVEL ADAFTORS

3/8" male to 1/2" female x 90°
port of
1/2" male t& 1/2" female x 90

MCDEL 1000 SCRAPER
KEY NC.  LEKGTH QTY
1, 115 1/2n 1
2, 114 1/2" 1
3. 109" 2
b o jor 2
e L4 2
6. " 2
7. 112 3/4" 2
8. 39 1/2v 2
9. Ly 1/2v 2
10, L7 3/4" 2
11, 23 3/4" 2
KEY NQ. QTY.
12, 16
13. 4
Th. L
15, L
LENGTH QTY. PART _NO.
18" 2 AG6OHO1A
Lan 2 A100HO3
24" 2 A100HO1
36" 2 A100HO2
QTY. PART NC.
b ALSHOT
L ALOOHOZ

DESCRIPTION

Sea

inder

e
'-‘:j’ e

(used on eacu

r cylinders)
{used on each

port of Act. c¢vlinders!

PACGCE

20




